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Kolpin UTV Rear Mirror - Universal

Product Installation Instructions | Part No: 98310

Please read and understand these instructions completely before installation to avoid injury to yourself or damage to the
vehicle or accessory

Parts List: ITEM PART NAME SPARE P/N DESCRIPTION ?(T
1 MIRROR N/A KOLPIN UTV MIRROR 1
2 1.75 OD CLAMP KOLO365 PLASTIC CLAMP FOR 1.75” OD TUBING 1
3 BALL STUD N/A BALL STUD, M6 x 1 x 23mm 1
4 SCREW N/A M3 - 0.5 x 14mm PHILLIPS HEAD SCREW 2
5 WASHER N/A M6 FLAT WASHER 2
6 WASHER N/A M6 LOCK WASHER 1
7 NUT N/A M3 x .5 HEX NUT 2
8 NUT N/A M6 x 1 HEX NUT 1
9 1.50 OD CLAMP KOLO0362 PLASTIC CLAMP FOR 1.50” OD TUBING 1
10 2.0 0D CLAMP KOLO366 PLASTIC CLAMP FOR 2.0” OD TUBING 1
11 FLAT SHIM N/A FLAT RUBBER SHIM 1
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Install Preparation:

(b)

Illustration 1-1 100N

1. For2.0”,1.75” and 1.50” OD tube size mounting applica-
tions, use the respective size plastic clamp (item 10 or item
2 oritem 9).

2. For 1-7/8” OD tube size mounting applications, use 2.0”
clamp (item 10) with flat shim (item 11). The flat shim will
be inserted between the clamp and vehicle tube.

3. For 1-5/8” OD tube size mounting applications, use 1.75”
clamp (item 2) with flat shim (item 11). The flat shim will be f 058 in
inserted between the clamp and vehicle tube. The flat shim
will need to be trimmed to fit. Cut 3/8” of material from Flat rubber shim (a)
end of shim as shown. (See Illustration 1-1a).

4. For 1-3/8” OD tube size mounting applications, use 1.50”
clamp (item 9) with flat shim (item 11). The flat shim will be
inserted between the clamp and vehicle tube. The flat shim
will need to be trimmed to fit. Cut 1.0” (b) of material from
end of shim as shown. (See lllustration 1-1b).

Mirror Mounting:

1. Place plastic P-clamp around vehicle tube in desired loca-
tion. Secure mirror using M6 flat washers (item 5), M6 lock
washer (item 6) and M6 nut (item 8) as shown below.

WARNING: Do not over tighten hardware or damage can occur.
For additional assistance, please contact Kolpin customer

service department at (877) 956-5746 or (763) 478-5800
or email customerservice@kolpin.com

Ball stud (item 3) \

Flat washer (item 5) &

Plastic clamp >

Lock washer (item 6)

Flat washer

(item 5)






